
1 

 

Worcester County Administration 

1 West Market Street, Room 1103 

Snow Hill, Maryland 21863 
 

 
 

 REQUEST FOR PROPOSAL 
 

 

    PROJECT:  Design, Bidding, Construction, & Inspection Phase Services  

                               for Mystic Harbour WWTP Biosolids Upgrade  
 

    DEPARTMENT:                
  

 

 

VENDOR: 
 

 

       NAME: 

 

     ADDRESS: 
 

                                             

 

 

PROPOSAL OPENING: 
 

 

 

          DATE:                     Wednesday, January 15, 2025         
 

        TIME:                                          2:30 PM            
  

 



2 

 

TABLE OF CONTENTS 
SECTION I:  INTRODUCTION .......................................................................................................................................................................................................... 3 
[...]
Worcester County Department of Public Works (DPW) is dedicated to the health of its 

customers and surrounding environment, and it strives to maintain and enhance the quality of 

life for citizens and visitors. The Department’s Vision Statement is “Exceptional Customer 

Service,” and the staff are determined to provide this with positive and helpful attitudes. The 

Department of Public Works can be reached at their main office phone number (410-632-5623) 

for any inquiries about this project. 

 



  

 
 

 
230237  8 

3.0 EXISTING FACILITIES 

3.1 LOCATION MAP  

As previously discussed, location maps of the area are provided as EX-1 and EX-2. The 

Mystic Harbour WWTP is located along Maryland Route 611. It is on a 9.29-acre lot (2 parcels) 

zoned R4 - General Residential and is surrounded by residential and commercial parcels as 

shown in EX-4. There are two (2) watersheds in the area: Sinepuxent Bay and Isle of Wight 

Bay. The WWTP is located in the Sinepuxent Bay watershed as shown in EX-6, but services a 

small number of properties in the Isle of Wight Bay Watershed as well. All work for this project 

will be done at the existing WWTP and will occur within the Sinepuxent Bay Watershed. 

3.2 HISTORY AND CONDITION OF EXISTING FACILITIES 

The Mystic Harbour WWTP has been designed as an expandable facility.  The current 

infrastructure in place is designed for treatment of up to 0.45 MGD on an average daily flow 

(ADF) basis. The facility is expandable to an ADF treatment capacity of 0.6 MGD once the 4th 

MBR process trained is outfitted with equipment, along with construction of a third (3rd) sludge 

drying bed greenhouse and second (2nd) effluent holding tank. Currently the discharge permit 

allows for an ADF discharge of up to 0.45 MGD via either injection well system, Eagle Landing 

golf course irrigation (limited to 0.081 MGD) or the Ocean City Wastewater Treatment Plant. 

The Mystic Harbour facility primarily accepts domestic waste from residences within the 

sewer district it serves. Also included within the sewer district is commercial waste from 

businesses and restaurants. Of the commercial waste streams, the current one which is of most 

interest is the Castaways RV Resort and Campground. Such waste generators are variable in 

quantity and quality depending on the season and occupancy. Also of significance is that 

Castaways provides connections for recreational vehicles (RVs) to its sewer system. Often 

included within the RV waste are chemical additives to control the bacterial decomposition 



  

 
 

 
230237  9 

and/or deodorize wastes in the RV’s waste holding tank. Some of these chemical additives may 

contain enzymes or formaldehyde which inhibit biological activity and are toxic to biological 

treatment systems such as the activated sludge system employed at the Mystic Harbour 

WWTP. Worcester County DPW has inspected the Castaways camp store and found that the 

RV waste chemical additives available for purchase did not contain formaldehyde compounds. 

Worcester County does not routinely sample influent raw wastewater for water quality 

characteristic; this is typical within the industry for small WWTP facilities. As mentioned earlier, 

the quantity and composition of waste to the WWTP varies seasonally; accordingly, data during 

the period when campground facilities are at peak occupancy is most relevant in evaluating the 

WWTP’s operation.  Worcester County was able sample the raw wastewater for BOD5 and TSS 

for several weeks in July and August 2017. This time period is historically the period of greatest 

use for campgrounds in the area. Composite samples were taken following equalization of the 

waste stream as this was deemed to be the most representative of what the facility treats. The 

results of the sampling are summarized below in Table 1 and actual test results are located in 

Appendix A-2. During the design phase, Worcester County DPW will complete an updated 

sample program to confirm the current levels are still representative of the 2017 samples.  

Unfortunately, water quality analysis for the concentration of TKN found in the wastewater was 

not completed during the sampling period, but this will be added to the sample program during 

design phase.   

TABLE 1 

ACTUAL - RAW SEWAGE CHARACTERISTICS 
 

PARAMETER July – August 2017 

Biological Oxygen Demand (BOD5) 200 mg/l 

Total Suspended Solids (TSS) 125 mg/l 

 



  

 
 

 
230237  10 

The raw sewage design parameters for the facility are shown in Table 2 below. As can 

be seen, the values the facility is currently experiencing are within the design parameters. It is 

anticipated that as flow from the service area increases, the raw sewage characteristics will 

continue to remain within the design values.   

TABLE 2 

DESIGN - RAW SEWAGE CHARACTERISTICS 

PARAMETER PLANT INFLUENT (Monthly Avg.) 

Biological Oxygen Demand (BOD5) 200 mg/l 

Total Suspended Solids (TSS) 200 mg/l 

Total Kjeldahl Nitrogen (TKN) 30 mg/l 

Total Phosphorus (TP) 10 mg/l  

 

To evaluate the biosolids management situation, an estimate of the biosolids yield must 

be determined. The facility does not record the volume of WAS removed from the biological 

reactor, but they do monitor the mixed liquor suspended solids (MLSS) concentration within the 

reactor. Since January 2017, the facility has been dewatering WAS from the reactor with a small 

portable belt filter press (BFP). When the BFP is operated, the volume of sludge which is 

dewatered each time the BFP is run is recorded. Operation of the BFP for the period of mid-

January through mid-October 2017 indicates a cumulative volume of WAS that corresponds to a 

WAS rate of approximately 12,400 gal/week. Refer to Appendix A-3 for data related to the 

estimation. During this time period, the facility’s ADF was approximately 0.17 MGD and this 

value is more representative of what the current ADF is during the late spring, summer and 

early fall seasons. This ADF was used to estimate that the facility’s sludge yield is 

approximately 7,300 gal/wk/0.1MGD of ADF treated based on a WAS concentration of 

approximately 1.1 to 1.3%. As the flow to the facility increases, it is anticipated that the biosolids 



  

 
 

 
230237  11 

yield will remain similar (gal/wk/0.1MGD @ 1.1%-1.3%, which can be converted to 

lb/wk/0.1MGD), and the increased sludge production will increase linearly with flow. 

Accordingly, at an ADF of 0.6 MGD, it is expected that the facility will yield approximately 43,700 

gallons per week of WAS.   

GMB reviewed the Mystic Harbour facility’s monthly operating reports (MOR) for the 

period of January 2017 through September 2017 to determine the average daily flow that the 

facility processes and to see how much the flow varies seasonally. During 2017, in the month of 

July, the facility experienced an upset in process performance stemming from the issues related 

to management of biosolids. For essentially the entire month of July, flow to the facility was re-

directed to the Town of Ocean City’s facility for treatment to allow the Mystic Harbour staff time 

to address the biosolids management issues at the facility. Accordingly, flow data for one (1) of 

the two (2) most significant months of resort area use is not included in GMB’s assessment.  

Based on the MORs, it appears that the ADF which the facility treats during the peak weeks in 

the summer season is close to 0.2 MGD. The period of January through March was considered 

to be the off-season and would represent the least use from campgrounds. During the winter 

period, the flow the facility treats is approximately 0.13 MGD, which is about 65% of the summer 

season peak. During the design phase, these values will be reexamined, but it is anticipated the 

flow percentages will remain similar for more recent years.   

Listed in Table 3 are the more pertinent facility design parameters. The facility is 

designed to achieve enhanced nutrient removal (ENR) of total nitrogen (TN). The facility can 

achieve ENR of total phosphorus (TP < 0.3 mg/l); however, the addition of a metal salt 

(coagulant) feed system will be needed.   

During the design phase of this project, the engineer will return to the WWTP and collect 

updated sewage characteristics to further cement an accurate design. 



  

 
 

 
230237  12 

TABLE 3 

DESIGN / PERMIT - EFFLUENT PARAMETERS 

PARAMETER NPDES LIMIT (Monthly Avg.) 

Biological Oxygen Demand (BOD5) 10 mg/l 

Total Suspended Solids (TSS) 10 mg/l 

Total Nitrogen (TN) 3 mg/l 

Total Phosphorus (TP) N/A  

Flow 450,000 gpd  

 

Headworks. The headworks include screening and flow equalization. Raw wastewater 

enters the plant under pressure flow via a force main. All flow enters a self-contained rotary 

drum screen with a peak flow rated capacity of 1.2 MGD (million gallons per day). It should be 

noted that the actual operational capacity of the screens is closer to 1.1 MGD at a peak flow of 

700-800 gpm. When flow exceeds 700+ gpm, the screen can foul and result in possible 

overflows. The County is evaluating the equipment in more detail and may consider additional 

upgrades as flows to the plant increase. 

Screened wastewater is discharged to the flow equalization tank and screenings are 

washed and compacted and then discharged into a trash receptacle for ultimate disposal at the 

County landfill.   

The flow equalization tank has a total equalization capacity of 225,000 gallons. The tank 

includes a jet aeration mixing system and two (duty and standby) influent pumps to transfer 

equalized flow to the downstream treatment process.   

The flow equalization tank volume represents 38% of 0.6 MGD and the rotary drum 

screen can process up to 1.2 MGD; accordingly, the headworks system is capable of handling 

an average daily flow of 0.6 MGD and instantaneous peak flow of 1.2 MGD.  



  

 
 

 
230237  13 

The headworks operation seems to be working properly and has no adverse effect on 

the sludge management issue.  

Membrane Bioreactor (MBR) Treatment Process. Screened and equalized 

wastewater is discharged to the membrane bioreactor treatment process’ feed channel. The 

MBR process consists of four (4) process trains, each rated for 0.15 MGD. Currently three (3) 

trains have equipment installed, and the fourth needs to be fitted with equipment before it is 

placed into service. Each train is subdivided into three (3) discrete zones: pre-anoxic, aerobic, 

and post-anoxic. At the end of each MBR train, flow combines into a common channel and 

enters the membrane zone which includes four (4) membrane tanks. Similarly, three (3) of the 

membrane tanks have equipment installed, and the fourth needs to be fitted with equipment 

before it is placed in the service. 

Beyond the in-tankage equipment, also associated with the MBR process are five (5) 

blowers (duty and standby) for membrane aeration and three (3) blowers (duty and standby) for 

process aeration. 

The facility experiences excessive filamentous bacteria concentrations, which causes 

poor sludge settling and issues with nitrification/denitrification. Currently, there is no 

permanently constructed system in place to control filamentous. The industry standard practice 

for controlling excessive filamentous is to dose return activated sludge (RAS) with a small 

concentration of chlorine (1-2 lbs of Cl2 to 1000 lbs of RAS). Operators have applied calcium 

hypochlorite (HTH) to the bioreactors with little effect.  

Small variances (10,000 to 12,000) in mixed liquor suspended solids (MLSS) are not 

unusual and normally do not present a problem. The facility experiences large variances in 

MLSS concentrations attributed to the method in which wasting occurs. Once the target MLSS 

concentration is exceeded, operators waste sludge directly to the drying beds in batches. The 



  

 
 

 
230237  14 

industry standard practice of controlling biomass is by wasting sludge in smaller quantities on a 

regular basis rather than large quantities at one time. That said, it is not advisable to waste 

small amounts of sludge daily on the drying beds. They were designed to receive enough 

sludge at one time to provide a uniform blanket across the entire bed. The current method of 

wasting in large batches is unsustainable and creates unstable biomass that leads to 

nitrification/denitrification issues. GMB believes this is the sole reason that the facility 

experiences compliance issues. 

The facility has experienced damage to the membrane units attributed to carrying high 

concentrations of MLSS (+18,000 mg/l). Operators are regularly challenged with sludge storage 

capacity and have no intermediate location to dispose of waste activated sludge (WAS). As a 

result, the MLSS concentration rises and creates additional pressure/load on the membrane 

cassettes resulting in damage. 

Disinfection & Effluent Distribution. Permeate pumps discharge effluent into an 

effluent distribution tank, which includes effluent disposal pumps that convey final effluent 

through an ultraviolet-light disinfection system and on to ultimate disposal at several injection 

wells. This disinfection system is specifically designed to meet the needs of the following 

disposal methods: well injection, spray field, Ocean City collection system. 

Chemical Feed Systems. There are five (5) chemical feed systems currently in use at 

the facility. These are for sodium hypochlorite, citric acid, sodium hydroxide (caustic), sucrose 

(sugar) and polymer feed. The sodium hypochlorite and citric acid feed systems are for cleaning 

of the membrane cassettes, caustic is for pH/alkalinity adjustment, sugar feed is for carbon 

addition to optimize nitrogen removal, and the polymer feed is for waste sludge conditioning 

prior to dewatering. All except polymer (in a drum) are bulk tank-based systems with positive 

displacement type chemical feed pumps. The chemical feed systems are sized to serve the 



  

 
 

 
230237  15 

existing facility capacity; however, adequate room is present to install additional storage and 

pumping components. 

Sludge Processing.  The facility includes two (2) porous pavement sludge drying beds 

housed inside of a greenhouse structure. The combined surface area of the beds is 6,225 SF, 

and the basis of design was to serve an MBR facility with an average daily flow design capacity 

of 0.4 MGD. Sludge is wasted directly from the MBR and discharged on the drying bed(s) for 

dewatering prior to ultimate sludge disposal at the County Landfill. Wasting of sludge is 

accomplished by the return activated sludge (RAS) pump, which is dedicated to serve the 

existing MBR treatment process. 

In addition to the drying beds, the facility has, on occasion, employed the use of a 

portable 0.9-meter belt filter press (BFP) to aid in dewatering WAS. This BFP was purchased as 

an emergency measure and with the intent that it would be shared by other County facilities. It is 

not solely dedicated to the Mystic Harbour WWTP at this time. However, considering the 

challenges faced by the Mystic Harbour WWTP, the unit has been needed more frequently than 

anticipated. By using the BFP in conjunction with the drying beds, the County is attempting to 

achieve a minimum of 35% dried sludge to comply with the sludge hauling permit while also 

keeping up with increased daily flow. 

Additionally, the percentage solids will determine how much the County Landfill is able to 

receive. At 35%+ the County Landfill is able to use the dried sludge as a “cap”. Typically, 

landfills are “capped” daily, which involves covering the entire working space at the end of the 

day. The “cap” provides numerous benefits, including deterrence of animal presence, 

containment of foul odors, prevention of fires, and prevention of trash scattering with wind. 

Traditionally, this is done with 6” of soil, but dried sludge is a cost-effective and widely accepted 

alternative. The use of dried sludge provides the wastewater treatment plant a reliable disposal 



  

 
 

 
230237  16 

method while also reducing the need for the landfill to source usable soil. However, for the dried 

sludge to be at a workable consistency, it must be dried to approximately 35% solids. Currently, 

the sludge that is processed through the BFP can only reach approximately 15%, which means 

that the sludge must be stored on the limited drying bed space until naturally drying to 35%. 

3.3 FINANCIAL STATUS OF EXISTING FACILITIES 

Worcester County has a detailed and complex user rate system for the Mystic Harbour 

service area. Based on the estimated cost of this project, County management of user rates, 

and larger number of users, this project is not expected to have a significant impact on the 

existing rates for users.  

Based on past data, the average operation and maintenance costs of the Mystic Harbour 

WWTP are estimated to be approximately $200,000. Included in this cost are the fees 

associated with all operations including vehicles, fuel, electric, chemicals, and general 

infrastructure maintenance. This cost does not include any labor costs or administrative and 

general costs associated with operating a wastewater treatment facility. 

 



  

 
 

 
230237  17 

4.0 NEED FOR PROJECT 

4.1 HEALTH, SANITATION AND SECURITY 

The overall concern that drives the need for this project are the challenges the Mystic 

Harbour WWTP currently faces regarding the drying, storing, and disposing of sludge produced 

from its MBR system. The existing WWTP utilizes “greenhouse style” drying beds for 

dewatering sludge prior to disposal at a nearby landfill. The facility also utilizes a portable belt 

filter press with limited success. 

The WWTP currently wastes sludge from their MBRs directly onto drying beds, forcing 

the method of sludge removal from their MBRs to be limited to batch wasting. This results in 

large variances in MLSS concentration, leading to an unstable biomass and 

nitrification/denitrification issues. At times when wasting is unfeasible, the system sees MLSS 

levels that are exceeding 18,000 mg/L, causing damage to occur on the membrane cassettes. 

This also leads to poor effluent quality that is not within the WWTP’s permit limits. 

4.2 AGING INFRASTRUCTURE & SAFETY CONCERNS 

Mystic Harbour’ s treatment infrastructure is not aged as it was rehabilitated in 2014, but 

the existing storage building on site is past its designed lifetime. The condition of the existing 

building is poor, and for continued use of this system, it will need to be refurbished. The WWTP 

is in a developed area surrounded by residential and commercial buildings. Space on this site is 

limited, and with the high visibility from surrounding residents, the County attempts to house all 

equipment and treatment systems inside. This building was used in the past to house essential 

equipment. This is noted as a common improvement in Section 5.4.3. 

As stated before, without a way to effectively treat biosolids at the Mystic Harbour 

WWTP, the effluent quality will continue to suffer. This can lead to unintended environmental 

issues and safety concerns for the health in the nearby waterways. 



  

 
 

 
230237  18 

4.3 GROWTH 

The project is intended to provide solids treatment to match the permitted liquid 

treatment capacity of the Mystic Harbour WWTP by improving the existing limiting factor. The 

WWTP is currently handicapped by its ongoing issues with processing biosolids. Any increase 

in growth, which would result in an increase in flow rate, would exacerbate the biosolids 

processing issues and lead to damage and failure of the WWTP’s MBR system. 



  

 
 

 
230237  19 

5.0 ALTERNATIVES  

The following alternatives in Table 4 have been identified as potential options to upgrade 
[...]
g

 B
e

d
s
. 

Public Health (20%) 10 70 60 90 

Environmental Impacts (20%) 30 70 60 80 

Smart Growth (20%) 10 80 70 80 

AFFORDABILITY (20%)     

Capital Costs 90 70 60 50 

O&M Fees 50 50 70 50 

Present Worth 90 80 70 60 

Loan Payment 90 80 80 70 

User Rates 90 80 80 70 

AFFORDABILITY (Average) 82 72 72 60 

IMPLEMENTATION (20%)     

Regulation Requirements/Permits 90 80 80 80 

Construction Time 90 80 70 70 

Easement 90 90 90 90 

Land Acquisition 90 90 90 90 

IMPLEMENTATION (Average) 90 85 83 83 

*TOTAL 222 377 355 393 
 

*Total score out of a possible 500.  (100 points available for each category:  Public Health, 
Environmental Impacts, Smart Growth, Affordability, and Implementation). 
 



  

 
 

 
230237  45 

7.0 PROPOSED PROJECT (SELECTED ALTERNATIVE) 

7.1 PROJECT DESIGN 

The recommended alternative is to install a belt filter press (BFP) alongside two 

stainless steel sludge holding tanks to handle solids produced by the MBR process. This 

is desirable due to the damage that high concentrations of MLSS (+18,000 mg/L) have 

been causing to the membranes. Providing sludge holding tanks each with a 45,000-

gallon capacity, the WWTP will be able to waste sludge consistently and maintain 

recommended MLSS levels in their MBRs. By installing a BFP in addition to 12,000 SF 

of new sludge drying beds (18,000 SF total), the WWTP can dewater sludge much 

faster, dewater consistently year-round, and work to achieve the 35% solids required for 

use at the landfill as a cap. 

The necessary pumping, aeration equipment, and the BFP will all be housed in a 

small CMU building that is located next to the sludge holding tanks. 

Filamentous control will be utilized in the form of sodium hypochlorite to remove 

filamentous bacteria from the WAS. These bacteria present a challenge when 

dewatering WAS and are currently plaguing the Mystic Harbour WWTP. 

The existing storage building on site will also be rehabilitated to allow for 

continued use as an emergency storage building, as it is currently in poor condition.  

Finally, construction is expected to take approximately fifteen (15) months. 



  

 
 

 
230237  46 

7.2 TOTAL PROJECT COSTS 

Construction cost estimates were completed for the improvements described 

above as alternatives and options. The following sources were used to develop 

construction costs: 

1. Equipment manufacturer quotations 

2. In-house bids information from previous GMB projects 

3. R. S. Means Co., Inc., Means Building Construction Cost Data. 

A detailed construction cost breakdown for all improvements is included in 

Appendix B at the end of this evaluation. 

7.3 ANNUAL OPERATING BUDGET 

Overhead and profit are estimated as 10% of the bare construction material costs 

and 30% of the bare construction labor and equipment (installation) costs. Given the 

level of detail of the preliminary estimate, a 15% estimated contingency was assumed to 

cover items not considered in the detailed breakdown. In estimating the probable 

construction cost, as it is likely that the project will be funded by MDE monies, General 

Conditions and Permits, Bonds, and Insurance costs have been assumed to be based 

on MDE’s allowable percentages of the construction cost subtotal. Included in the total 

project cost estimate for budgeting purposes are engineering and administration (etc.) 

costs. Engineering design fees are estimated at a percent of capital construction dollars. 

Construction phase engineering administration fees (shop drawing reviews, monthly 

progress meeting, RFI responses, final certifications, punchlists, etc.) and full-time 

inspection services are also a percent of capital construction dollars based on the MDE 

formula. Administration (etc.) costs are estimated at 3% of the capital construction 

dollars.  



  

 
 

 
230237  47 

In general, project viability and affordability depend upon the impacts to user 

rates and the loan availability and terms. Worcester County is working with MDE to 

receive state assistance through MDE’s SRF loan program. The financial capacity of the 

system is based on the ability of the project to qualify for this loan funding through MDE. 

For this report it is assumed that this project will qualify for 50% SRF Loan and 

50% SRF Loan Forgiveness. As such, only 50% of this project’s cost will be the burden 

of the users.  

Provided in Appendix E is Mystic Harbour’s Existing Rate Schedule. The budget 

documents are based on existing operations and do not account for the additional cost 

that would be associated with the proposed project. The majority of Mystic Harbour’s 

revenue is collected through customer metered user fees. Projected additional annual 

O&M costs in the proposed alternative were discussed in Section 5.2.5. A copy of the 

projected O&M costs is in Appendix B. These project O&M costs would be in addition to 

the existing O&M already accounted for in Worcester County user fees. 

To evaluate the proposed financing and future debt scenarios related to this 

proposed project, the following funding scenario was evaluated for this project, which 

includes the necessary increase in user rates to cover the cost of this project: 

1) SRF State Loan for 50% of total costs at 2% interest for a 20-year term.   

Reserves should be included in the annual operating budget. Reserves include 

emergency fund, repair and replacement fund, and debt reserves. Reserve costs have 

been factored into the debt and rate structure analysis and are included in the estimated 

rate increase associated with this project. The debt reserve funds shall be 10% of the 

yearly payment on the loan. Currently there are 1635 users within the Mystic Harbour 

Sewer District and dependent on the final loan and debt costs, increase in fees may 



  

 
 

 
230237  48 

range from $8.00 to $15.00 per quarter. See Appendix D for the Loan Interest and Rate 

Structure calculations.  

 A list of short-lived asset reserves was developed below and is based on 

equipment that may need to be replaced within the next 15 to 20 years. This would be 

the recommended annual reserve deposit to fund the replacement of short-lived assets. 

The items in Table 9 below are based on the new infrastructure being installed under 

this project. Total reserve per year should be approximately $5,425.00. Note this does 

not include replacement of larger infrastructure such as the BFP or Sludge Holding 

Tanks which are usually funded with a long-term capital financing source. 

TABLE 9 

SHORT LIVED ASSETS 

Year of 
Replacement 

Asset  Capital Cost 
Reserve Cost/ 

Year 

 20 Years 

Sludge Aeration 
Blowers $54,000 $2,700 

Polymer Pumps $14,500 $725 

Sludge Transfer 
Pumps $40,000 $2,000 

Total $108,500 $5,425 

 

 

 



  

 
 

 
230237  49 

8.0 CONCLUSION AND RECOMMENDATIONS 

The proposed recommendation is to install mechanical dewatering equipment via a belt 

filter press and install additional drying beds. The upgrade will consist of the installation of a belt 

filter press (BFP), the rehabilitation of the two (2) existing drying beds, the construction of four 

(4) new greenhouse structures with two (2) drying beds each, the purchase of two (2) stainless-

steel Sludge Holding Tanks (SHT), the construction of a CMU building to house the BFP, 

pumping equipment, aeration equipment, and necessary electrical equipment, the installation of 

a sodium hypochlorite system to manage filamentous bacteria, and the repair/updating of the 

existing storage building. The total project cost for this recommended alternative is projected to 

be approximately $5.29M. 

This will allow for the WWTP to operate at an ADF of 0.60 MGD while managing 

biosolids in a cost-effective manner. The belt filter press will run for several days a week, or 

more, if necessary, to process the sludge generated. Following the BFP, sludge will be further 

dried on the drying beds and will eliminate the current sludge handling bottleneck at the WWTP. 

As a result of installing the sludge holding tanks, the MBRs will be able to remove WAS on a 

regular basis. This will allow for a more consistent effluent quality to be produced and eliminate 

the possibility for future damage to the membrane cassettes by avoiding dangerous MLSS 

levels. 

 



 

 
 
 
 
 
 
 
 

Exhibits 



VICINITY MAP

MYSTIC HARBOUR WWTP
MDE PER

WORCESTER COUNTY,
MARYLAND

EX-1

VICINITY MAP

MYSTIC HARBOUR



LOCATION MAP

MYSTIC HARBOUR WWTP
MDE PER

WORCESTER COUNTY,
MARYLAND

EX-2

LOCATION MAP

MYSTIC HARBOUR WTP



AERIAL MAP -
SERVICE AREA

MYSTIC HARBOUR WWTP
MDE PER

WORCESTER COUNTY,
MARYLAND

EX-3A



AERIAL MAP - WWTP

MYSTIC HARBOUR WWTP
MDE PER

WORCESTER COUNTY,
MARYLAND

EX-3B

AERIAL MAP

SUNSET AVENUE
RO

UT
E 

61
1

ST
EP

HE
N 

DE
CA

TU
R 

HI
G

HW
AY

WASTEWATER
TREATMENT

PLANT

PROJECT SITE



LAND USE ZONING
MAP - SERVICE

AREA

MYSTIC HARBOUR WWTP
MDE PER

WORCESTER COUNTY,
MARYLAND

EX-4

ZONING MAP - SERVICE AREA

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Callout
WWTP Parcel



WETLANDS MAP -
SERVICE AREA

MYSTIC HARBOUR WWTP
MDE PER

WORCESTER COUNTY,
MARYLAND

EX-5

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Line

wMarsh
Callout
WWTP Parcel

wMarsh
Line



WATERSHED MAP -
SERVICE AREA

MYSTIC HARBOUR WWTP
MDE PER

WORCESTER COUNTY,
MARYLAND

EX-6



FEMA FLOOD MAP

MYSTIC HARBOUR WWTP
MDE PER

WORCESTER COUNTY,
MARYLAND

EX-7



 

 
 
 
 
 
 
 
 

Appendix A: 
 

Mystic Harbour WWTP 
Preliminary Design Data 

 
A.1:  Exhibits 
 
A.2:  Raw Wastewater and WAS Data 
 
A.3:  2017 Dewatering Options Evaluation 

 



 

 

 

 

 

 

 

 

 

 

APPENDIX A-1 
 

Exhibits 
 

• EX-1: Existing Process Flow Diagram 

• EX-2: Alternative 2 – Process Flow Diagram 

• EX-3: Alternative 3 – Process Flow Diagram 

• EX-4: Alternative 4 – Process Flow Diagram 

• EX-5: Existing Site Plan 

• EX-6: Alternative 2 – Site Plan 

• EX-7: Alternative 3 – Site Plan 

• EX-8: Alternative 4 – Site Plan 

• EX-9: Process Room and Chemical Room 
Modifications 



AREA OF EVALUATION FOCUS

M

PLANT DESIGN FLOWS

EXISTING
PROCESS FLOW

DIAGRAM -
DESIGN CRITERIA

PRINTS ISSUED FOR:
REVIEW

M
YS

TI
C

 H
AR

BO
U

R
 W

W
TP

BI
O

SO
LI

D
S 

M
AN

AG
EM

EN
T

EV
AL

U
AT

IO
N

W
O

R
C

ES
TE

R
 C

O
U

N
TY

, M
AR

YL
AN

D

EXISTING PROCESS FLOW DIAGRAM

LEGEND

M

EXISTING DESIGN CRITERIA

© COPYRIGHT 2017 GEORGE, MILES & BUHR, LLC

EX-1

g:
\P

ro
je

ct
s\

20
23

\2
30

23
7 

m
ys

tic
 h

ar
bo

ur
 w

w
tp

 m
de

 p
er

\D
ra

w
in

gs
\W

or
ki

ng
 S

et
s\

Ex
hi

bi
ts

\E
X-

1 
EX

IS
TI

N
G 

PR
O

CE
SS

 F
LO

W
 D

IA
GR

AM
.d

w
g,

 5
/1

6/
20

24
 1

1:
07

:4
2 

AM
, c

Bi
ev

en
ou

r,
Au

to
CA

D
 P

D
F 

(G
en

er
al

 D
oc

um
en

ta
tio

n)
.p

c3

AutoCAD SHX Text
PORTABLE BELT FILTER PRESS

AutoCAD SHX Text
SCREENINGS TO DISPOSAL

AutoCAD SHX Text
WASHING COMPACTOR

AutoCAD SHX Text
ROTARY DRUM SCREEN

AutoCAD SHX Text
INFLUENT PUMP STATION

AutoCAD SHX Text
EQUALIZATION TANK

AutoCAD SHX Text
SUPPLEMENTAL CARBON

AutoCAD SHX Text
SODIUM HYPOCHLORITE CITRIC ACID

AutoCAD SHX Text
MBR CLEANING CHEMICALS

AutoCAD SHX Text
BACKWASH TANK

AutoCAD SHX Text
POST-ANOXIC

AutoCAD SHX Text
AERATION

AutoCAD SHX Text
ANOXIC

AutoCAD SHX Text
MEMBRANES

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
VFD

AutoCAD SHX Text
VFD

AutoCAD SHX Text
VFD

AutoCAD SHX Text
VFD

AutoCAD SHX Text
UV

AutoCAD SHX Text
EFFLUENT STORAGE

AutoCAD SHX Text
TO SHALLOW WELL EFFLUENT DISPOSAL

AutoCAD SHX Text
GREENHOUSE (1 BED)

AutoCAD SHX Text
POLYMER

AutoCAD SHX Text
LANDFILL DISPOSAL

AutoCAD SHX Text
NUMBER OF UNITS: 2

AutoCAD SHX Text
8"  D.I.

AutoCAD SHX Text
10"  D.I.

AutoCAD SHX Text
8"  D.I.

AutoCAD SHX Text
6"  D.I.

AutoCAD SHX Text
INTERNAL RECYCLE

AutoCAD SHX Text
6"  D.I. WAS

AutoCAD SHX Text
10"  D.I. WAS

AutoCAD SHX Text
6"  D.I. RAS

AutoCAD SHX Text
6"  D.I. EFFLUENT

AutoCAD SHX Text
8"  D.I. EFFLUENT

AutoCAD SHX Text
8"  PVC EFFLUENT

AutoCAD SHX Text
FM

AutoCAD SHX Text
FM

AutoCAD SHX Text
FM

AutoCAD SHX Text
FM

AutoCAD SHX Text
FM

AutoCAD SHX Text
GREENHOUSE (1 BED)

AutoCAD SHX Text
CURRENT AVERAGE DESIGN FLOW 0.25 MGD 0.25 MGD CURRENT PEAK DESIGN FLOW 0.50 MGD 0.50 MGD FUTURE AVERAGE DESIGN FLOW 0.45 MGD  0.45 MGD  FUTURE PEAK DESIGN FLOW 0.90 MGD 0.90 MGD ULTIMATE AVERAGE DESIGN FLOW 0.60 MGD 0.60 MGD ULTIMATE PEAK DESIGN FLOW 1.20 MGD 1.20 MGD INFLUENT EQUALIZATION 0.225 MGD 0.225 MGD EFFLUENT STORAGE 0.10 MGD 0.10 MGD FUTURE EFFLUENT STORAGE 0.45 MGD0.45 MGD

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
BALL VALVE (N.O.) BALL VALVE (N.C.) FLOW DIRECTION CENTRIFUGAL PUMP SUBMERSIBLE PUMP PLUG VALVE N.O. PLUG VALVE (N.C.) MOTOR OPERATED

AutoCAD SHX Text
ITEM  DESCRIPTION DESCRIPTION PORTABLE BELT FILTER PRESS QUANTITY ONE (1) ONE (1) LOADING (1 UNIT, 8 HOURS/WEEK) DRY SOLIDS 436 DRY LBS/HOUR 436 DRY LBS/HOUR HYDRAULIC @ 1.1% SOLIDS 79 GPM 79 GPM DISCHARGE SOLIDS CONCENTRATION 15% TYPICAL 15% TYPICAL DRYING BEDS NUMBER OF BEDS TWO (2) - CONSTRUCTED TWO (2) - CONSTRUCTED TYPE POROUS ASPHALT POROUS ASPHALT SIZE - SQ.FT. 3,100 SQ.FT. (EACH) 3,100 SQ.FT. (EACH) 6,200 SQ.FT. (TOTAL)

AutoCAD SHX Text
.006 INCHES (.15mm)

AutoCAD SHX Text
PEN1-RED

AutoCAD SHX Text
.007 INCHES (.18mm)

AutoCAD SHX Text
PEN2-YELLOW

AutoCAD SHX Text
PLOT CODE

AutoCAD SHX Text
.010 INCHES (.25mm)

AutoCAD SHX Text
PEN3-GREEN

AutoCAD SHX Text
.014 INCHES (.35mm)

AutoCAD SHX Text
PEN4-CYAN

AutoCAD SHX Text
.020 INCHES (.50mm)

AutoCAD SHX Text
PEN5-BLUE

AutoCAD SHX Text
.027 INCHES (.70mm)

AutoCAD SHX Text
PEN6-MAGENTA

AutoCAD SHX Text
.039 INCHES (1.00mm)

AutoCAD SHX Text
PEN7-WHITE

AutoCAD SHX Text
SALISBURY  BALTIMORE  SEAFORD

AutoCAD SHX Text
GEORGE, MILES & BUHR, LLC

AutoCAD SHX Text
ARCHITECTS & ENGINEERS

AutoCAD SHX Text
www.gmbnet.com

AutoCAD SHX Text
410-742-3115, FAX 410-548-5790

AutoCAD SHX Text
SALISBURY, MARYLAND 21801

AutoCAD SHX Text
206 WEST MAIN STREET

AutoCAD SHX Text
DATE

AutoCAD SHX Text
REVISIONS

AutoCAD SHX Text
NO.

AutoCAD SHX Text
SHEET NO.

AutoCAD SHX Text
SCALE	::

AutoCAD SHX Text
DESIGN BY	::

AutoCAD SHX Text
DRAWN BY	::

AutoCAD SHX Text
CHECKED BY	::

AutoCAD SHX Text
GMB FILE	::

AutoCAD SHX Text
DATE	::

AutoCAD SHX Text
AS NOTED

AutoCAD SHX Text
KJM

AutoCAD SHX Text
MMD

AutoCAD SHX Text
230237

AutoCAD SHX Text
FEB. 2024

AutoCAD SHX Text
FEB. 2024

AutoCAD SHX Text
FEB. 2024



M

ALTERNATIVE 2 PROCESS FLOW DIAGRAM

LEGEND

M

ALTERNATIVE 2 DESIGN CRITERIA

ALTERNATIVE 2
PROCESS FLOW

DIAGRAM -
DESIGN CRITERIA

PRINTS ISSUED FOR:
REVIEW

M
YS

TI
C

 H
AR

BO
U

R
 W

W
TP

BI
O

SO
LI

D
S 

M
AN

AG
EM

EN
T

EV
AL

U
AT

IO
N

W
O

R
C

ES
TE

R
 C

O
U

N
TY

, M
AR

YL
AN

D

© COPYRIGHT 2017 GEORGE, MILES & BUHR, LLC

EX-2

g:
\P

ro
je

ct
s\

20
23

\2
30

23
7 

m
ys

tic
 h

ar
bo

ur
 w

w
tp

 m
de

 p
er

\D
ra

w
in

gs
\W

or
ki

ng
 S

et
s\

Ex
hi

bi
ts

\E
X-

1 
EX

IS
TI

N
G 

PR
O

CE
SS

 F
LO

W
 D

IA
GR

AM
.d

w
g,

 5
/1

6/
20

24
 1

1:
07

:4
3 

AM
, c

Bi
ev

en
ou

r,
Au

to
CA

D
 P

D
F 

(G
en

er
al

 D
oc

um
en

ta
tio

n)
.p

c3

AutoCAD SHX Text
GREENHOUSE

AutoCAD SHX Text
TO INFLUENT PUMP STATION

AutoCAD SHX Text
M

AutoCAD SHX Text
VFD

AutoCAD SHX Text
BELT FILTER PRESS

AutoCAD SHX Text
POLYMER

AutoCAD SHX Text
LANDFILL DISPOSAL

AutoCAD SHX Text
6"  D.I. WAS

AutoCAD SHX Text
10"  D.I. WAS

AutoCAD SHX Text
6"  D.I. RAS

AutoCAD SHX Text
FM

AutoCAD SHX Text
FM

AutoCAD SHX Text
FROM MEMBRANES

AutoCAD SHX Text
TO ANOXIC ZONE

AutoCAD SHX Text
TO AERATION ZONE

AutoCAD SHX Text
ROLL OFF CONTAINER